
EKR

BERTI  SPARE PARTS REFERENCE GUIDE

CATALOGO RICAMBI
SPARE PARTS CATALOGUE

ERSATZTEILKATALOG
CATALOGUE DE PIECES DETACHEES

1955

Celli S.p.A. Via Masetti N°32, 47100 Forlì (Italy) - Tel: 0543 794711 - Fax: 0543 794747
Fax uff. commerciale: 0543 722034 - e-mail:info@celli.it - www.celli.it

FRESATRICI AUTOMATICHE
AUTOMATIC SIDE SHIFT ROTARY TILLERS
AUTOM. SEITENVERSCHIEBBARE BODENFRÄSEN
FRAISES AUTOMATIQUES

Data ultimo aggiornamento 27/02/08 Date of latest updating 27/02/08 Letzte Bearbeitung 27/02/08 Dernière mise à jour 27/02/08

093.136.1

HV-HF
HFF





PARTS LIST:  Mod. EKR 115-160  fig. 17.103  BERTI Macchine Agricole S.P.A. 

Pos. 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

30** 
31 
32 
33 
34 
35 

36** 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 

DESCRIPTION 
PLATE 
BOLT, 10.9 
GEARBOX 
PTO CONE 
WASHER 
NUT M14 self-locking 
EXTENSION, complete 
BOLT 
WASHER 
WASHER 
BELTS ADJUSTER 
SUPPORT FOR GEARBOX 
BOLT 
WASHER 
WASHER 
PIN 
ELASTIC PIN 
BOLT 
BOLT 
HOLDER FOR RUBBER 
NUT M6 
RUBBER 
BOLT 

  NUT M18 
RH ROLLER BRACKET 
WASHER FOR PROTECTION 
BEARING  
LEVELING ROLLER 
LH ROLLER BRACKET 
PULLEY 
BELT 
COVER 
PROTECTION 
CHASSIS  
GREASE NIPPLE 
PULLEY 
CENTRE LOCK 

  BOLT, 10.9 
  BAR FOR FLAPS 

ELASTIC PIN 
WASHER 

  ELASTIC PIN 
NUT M12 self-locking 
A-FRAME
TRIPPING PIN 

  LH SKID 
FLAP 
BOLT 

EKR 115 
FRZ/1338 

V0801202TF109Z 
* 

CC004 
RP14XXFN 

DE14AL6SPGZAB 
* 

V140402TF088N 
RG14XXARN 

RF1444FN 
PT08/0459 
PF/0365 

V120352TF088N 
RG16XXARN 
RP16XXFN 
PE0150110 
SE06026 

V060252TF088N 
V160352TF088N 

PG1070/0285 
DE06AL6SPGZ 
LT06130L1150 

V180902TF088N 
DE18BA6SPGN 
PR139DX/2205 

RP4080 
003.12 

RL115/1293 
PR139SX/2205 

PG200G2V 
993.16 

CT/0818 
PL100600 

CCEKR115 
IN101XXDR 
PG150G2V 

CA4065 
V100162TF109Z 

PE0181180 
CF050060 
RP18XXFN 
SE06060 

DE12AL6SPGZAB 
CT0685/0419 

SSX10Z 
SLSX/1492 
PA04/2217 

V140252TF088N 

EKR 125 
FRZ/1338 

V0801202TF109Z 
* 

CC004 
RP14XXFN 

DE14AL6SPGZAB 
* 

V140402TF088N 
RG14XXARN 

RF1444FN 
PT08/0459 
PF/0365 

V120352TF088N 
RG16XXARN 
RP16XXFN 
PE0150110 
SE06026 

V060252TF088N 
V160352TF088N 

PG1170/0285 
DE06AL6SPGZ 
LT06130L1250 

V180902TF088N 
DE18BA6SPGN 
PR139DX/2205 

RP4080 
003.12  

RL125/1293 
PR139SX/2205 
PG200G3ML 

993.16  
CT/0818 

PL100600 
CCEKR125 
IN101XXDR 
PG150G3 
CA4065 

V100162TF109Z 
PE0181280 
CF050060 
RP18XXFN 
SE06060 

DE12AL6SPGZAB 
CT0685/0419 

SSX10Z 
SLSX/1492 
PA04/2217 

V140252TF088N 

EKR 135 
FRZ/1338 

V0801202TF109Z 
* 

CC004 
RP14XXFN 

DE14AL6SPGZAB 
* 

V140402TF088N 
RG14XXARN 

RF1444FN 
PT08/0459 
PF/0365 

V120352TF088N 
RG16XXARN 
RP16XXFN 
PE0150110 
SE06026 

V060252TF088N 
V160352TF088N 

PG1270/0285 
DE06AL6SPGZ 
LT06130L1350 

V180902TF088N 
DE18BA6SPGN 
PR139DX/2205 

RP4080 
003.12  

RL135/1293 
PR139SX/2205 
PG200G3ML 

993.16  
CT/0818 

PL100600 
CCEKR135 
IN101XXDR 
PG150G3 
CA4065 

V100162TF109Z 
PE0181380 
CF050060 
RP18XXFN 
SE06060 

DE12AL6SPGZAB 
CT0685/0419 

SSX10Z 
SLSX/1492 
PA04/2217 

V140252TF088N 

EKR 145 
FRZ/1338 

V0801202TF109Z 
* 

CC004 
RP14XXFN 

DE14AL6SPGZAB 
* 

V140402TF088N 
RG14XXARN 

RF1444FN 
PT08/0459 
PF/0365 

V120352TF088N 
RG16XXARN 
RP16XXFN 
PE0150110 
SE06026 

V060252TF088N 
V160352TF088N 

PG1370/0285 
DE06AL6SPGZ 
LT06130L1450 

V180902TF088N 
DE18BA6SPGN 
PR139DX/2205 

RP4080 
003.12  

RL145/1293 
PR139SX/2205 
PG200G3ML 

993.16  
CT/0818 

PL100600 
CCEKR145 
IN101XXDR 
PG150G3 
CA4065 

V100162TF109Z 
PE0181480 
CF050060 
RP18XXFN 
SE06060 

DE12AL6SPGZAB 
CT0685/0419 

SSX10Z 
SLSX/1492 
PA04/2217 

V140252TF088N 

EKR 160 
FRZ/1338 

V0801202TF109Z 
* 

CC004 
RP14XXFN 

DE14AL6SPGZAB 
* 

V140402TF088N 
RG14XXARN 

RF1444FN 
PT08/0459 
PF/0365 

V120352TF088N 
RG16XXARN 
RP16XXFN 
PE0150110 
SE06026 

V060252TF088N 
V160352TF088N 

PG1520/0285 
DE06AL6SPGZ 
LT06130L1600 

V180902TF088N 
DE18BA6SPGN 
PR139DX/2205 

RP4080 
003.12  

RL160/2225 
PR139SX/2205 
PG200G3ML 

993.16  
CT/0818 

PL100600 
CCEKR160 
IN101XXDR 
PG150G3 
CA4065 

V100162TF109Z 
PE0181630 
CF050060 
RP18XXFN 
SE06060 

DE12AL6SPGZAB 
CT0685/0419 

SSX10Z 
SLSX/1492 
PA04/2217 

V140252TF088N 



PARTS LIST:  Mod. EKR 115-160  fig. 17.103  BERTI Macchine Agricole S.P.A. 

Pos. 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 

** 

* 

DESCRIPTION 
ROTOR HOUSING 
BEARING  
NUT M16 self-locking 
ROTOR 
BERTI HAMMER TYPE « L » 

  BOLT, 10.9 
KEY 12x8x20 
PARKING STAND 
PIN 
NUT M10 self-locking 

  BOLT 
NUT M16 self-locking 
HOOK FOR PTO SHAFT 
BOLT 
INFERIOR LINK PIN 

  FORK PLATE WELDED 
RH SKID 
BOLT, 10.9 
CENTRE LOCK 
TOP LINK PIN 
FIXING PLATE 

INVERTED POSITIONS WHEN 1000 PTO 

PLEASE ADVISE CODE WRITTEN ON THE 
PLATE OF THE GEARBOX 

 EKR 115 
SR127/0118 

003.13 
DE16AL6SPGZAB 

RB127115 
ML/0007 
014.01 

CH1208020 
PA38305 

MF070550205Z 
DE10AL6SPGZAB 
V160702PF088N 

DE16AL6SPGZAB 
SC/0352 

V100351TF088N 
SP28190Z 
PPS/3365 

SLDX/1492 
V120253TF109N 

CA3565 
SP25190Z 
PF07/2104 

EKR 125 
SR127/0118 

003.13  
DE16AL6SPGZAB 

RB127125 
ML/0007 
014.01  

CH1208020 
PA38305 

MF070550205Z 
DE10AL6SPGZAB 
V160702PF088N 

DE16AL6SPGZAB 
SC/0352 

V100351TF088N 
SP28190Z 
PPS/3365 

SLDX/1492 
V120253TF109N 

CA3565 
SP25190Z 
PF07/2104 

EKR 135 
SR127/0118 

003.13  
DE16AL6SPGZAB 

RB127135 
ML/0007 
014.01  

CH1208020 
PA38305 

MF070550205Z 
DE10AL6SPGZAB 
V160702PF088N 

DE16AL6SPGZAB 
SC/0352 

V100351TF088N 
SP28190Z 
PPS/3365 

SLDX/1492 
V120253TF109N 

CA3565 
SP25190Z 
PF07/2104 

EKR 145 
SR127/0118 

003.13  
DE16AL6SPGZAB 

RB127145 
ML/0007 
014.01  

CH1208020 
PA38305 

MF070550205Z 
DE10AL6SPGZAB 
V160702PF088N 

DE16AL6SPGZAB 
SC/0352 

V100351TF088N 
SP28190Z 
PPS/3365 

SLDX/1492 
V120253TF109N 

CA3565 
SP25190Z 
PF07/2104 

EKR 160 
SR127/0118 

003.13  
DE16AL6SPGZAB 

RB127160 
ML/0007 
014.01  

CH1208020 
PA38305 

MF070550205Z 
DE10AL6SPGZAB 
V160702PF088N 

DE16AL6SPGZAB 
SC/0352 

V100351TF088N 
SP28190Z 
PPS/3365 

SLDX/1492 
V120253TF109N 

CA3565 
SP25190Z 
PF07/2104 





PARTS LIST:  Mod. EKR 180-250  fig. 17.104  BERTI Macchine Agricole S.P.A. 

Pos. 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31** 
32 
33 
34 
35 
36 
37 
38 

39** 
40 
41 
42 
43 
44 
45 
46 
47 
48 

DESCRIPTION 
BOLT, 10.9 
GEARBOX 
KEY 12x8x20 
NUT M14 self-locking 
PLATE 
PTO CONE 
SUPPORT FOR GEARBOX 
EXTENSION, complete 
BOLT 
WASHER 
WASHER 
BELTS ADJUSTER 
WASHER 
ELASTIC PIN 
BOLT 
HOLDER FOR RUBBER 
BOLT 
WASHER 
BOLT 
CENTRE LOCK 
BELT 
COVER 
BOLT, 10.9 

  PIN 
NUT M6 
RUBBER 
WASHER FOR PROTECTION 
LH ROLLER BRACKET 
GREASE NIPPLE 
NUT M18 
PULLEY 
RH ROLLER BRACKET 
BEARING 
LEVELING ROLLER 
ELASTIC PIN 
WASHER 
NUT M12 self-locking 

  PROTECTION 
PULLEY 
PIN 
CENTRE LOCK 

  TOP LINK PIN 
LH SKID 
BAR FOR FLAPS 
FLAP 

  RH SKID 
BOLT, 10.9 
NUT M18, self-locking 

EKR 180 
V0801202TF109Z 

* 
CH1208020 

DE14AL6SPGZAB 
FR/1338 
CC005 

PF/0366 
* 

V140402TF088N 
RG14XXARN 

RF1442FN 
PT08/0010 

RP14XXARN 
SE06026 

V060252TF088N 
PG1720/0285 

V120352TF088N 
RG16XXARN 

V180902TF088N 
CA4065 
993.02 

CT/0867 
V100162TF109Z 

PE0150110 
DE06AL6SPGZ 
LT06130L1800 

RP4080 
PR139SX/2205 

IN101XXDR 
DE18BA6SPGN 

PG212G4 
PR139DX/2205 

003.12 
RL180/2225 
CF050060 
RP18XXFN 

DE12AL6SPGZAB 
PL100600 
PG150G4 
SSX10Z 
CA4065 

SP25190Z 
SLSX/1492 
PE0181830 
PA04/2217 
SLDX/1492 

V120253TF109N 
DE18AL6SPGZAB 

EKR 200 
V0801202TF109Z 

* 
CH1208020 

DE14AL6SPGZAB 
FR/1338 
CC005 

PF/0366 
* 

V140402TF088N 
RG14XXARN 

RF1442FN 
PT08/0010 

RP14XXARN 
SE06026 

V060252TF088N 
PG1980/0285 

V120352TF088N 
RG16XXARN 

V180902TF088N 
CA4065 
993.02  

CT/0867 
V100162TF109Z 

PE0150110 
DE06AL6SPGZ 
LT06130L2000 

RP4080 
PR139SX/2205 

IN101XXDR 
DE18BA6SPGN 

PG212G4 
PR139DX/2205 

003.12  
RL200/2225 
CF050060 
RP18XXFN 

DE12AL6SPGZAB 
PL100600 
PG150G4 
SSX10Z 
CA4065 

SP25190Z 
SLSX/1492 
PE0182030 
PA04/2217 
SLDX/1492 

V120253TF109N 
DE18AL6SPGZAB 

EKR 220 
V0801202TF109Z 

* 
CH1208020 

DE14AL6SPGZAB 
FR/1338 
CC005 

PF/0366 
* 

V140402TF088N 
RG14XXARN 

RF1442FN 
PT08/0010 

RP14XXARN 
SE06026 

V060252TF088N 
PG2120/0285 

V120352TF088N 
RG16XXARN 

V180902TF088N 
CA4065 
993.02  

CT/0867 
V100162TF109Z 

PE0150110 
DE06AL6SPGZ 
LT06130L2200 

RP4080 
PR139SX/2205 

IN101XXDR 
DE18BA6SPGN 

PG212G4 
PR139DX/2205 

003.12  
RL220/2225 
CF050060 
RP18XXFN 

DE12AL6SPGZAB 
PL100600 
PG150G4 
SSX10Z 
CA4065 

SP25190Z 
SLSX/1492 
PE0182230 
PA04/2217 
SLDX/1492 

V120253TF109N 
DE18AL6SPGZAB 

EKR 250 
V0801202TF109Z 

* 
CH1208020 

DE14AL6SPGZAB 
FR/1338 
CC005 

PF/0366 
* 

V140402TF088N 
RG14XXARN 

RF1442FN 
PT08/0010 

RP14XXARN 
SE06026 

V060252TF088N 
PG2420/0285 

V120352TF088N 
RG16XXARN 

V180902TF088N 
CA4065 
993.02  

CT/0867 
V100162TF109Z 

PE0150110 
DE06AL6SPGZ 
LT06130L2500 

RP4080 
PR139SX/2205 

IN101XXDR 
DE18BA6SPGN 

PG212G4 
PR139DX/2205 

003.12  
RL250/2225 
CF050060 
RP18XXFN 

DE12AL6SPGZAB 
PL100600 
PG150G4 
SSX10Z 
CA4065 

SP25190Z 
SLSX/1492 
PE0182530 
PA04/2217 
SLDX/1492 

V120253TF109N 
DE18AL6SPGZAB 



PARTS LIST:  Mod. EKR 180-250  fig. 17.104  BERTI Macchine Agricole S.P.A. 

Pos. 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 

** 

DESCRIPTION 
BOLT 
CIRCLIP e 60 
INFERIOR LINK PIN 
TIE ROD 
ELASTIC PIN 

  NUT M16 self-locking 
FORK PLATE, welded 
BOLT 
SEAL RING 
ROTOR HOUSING 

  ROTOR 
BERTI HAMMER TYPE “L” 
BOLT, 10.9 
BEARING 
CIRCLIP i 110 

  SEAL RING  
PARKING STAND 
TRIPPING PIN 
A-FRAME
NUT M10 
HOOK FOR PTO SHAFT 
BOLT 
BOLT 
CHASSIS 
WASHER 
FIXING PLATE 

INVERTED POSITIONS WHEN 1000 PTO 

 EKR 180 
V180452TF088N 

ASE060 
SP28190Z 

/ 
SE06060 

DE16AL6SPGZAB 
PSP/3366 

V160702PF088N 
AT07010010 
SR159/0026 

RB159180/0014 
ML/0007 

V161002PF109N 
003.07 
ASI110 

AT06011012 
PA38305 

MF070550205Z 
CT02/1652 

DE10AL6SPGZ 
SC/0352 

V100351TF088Z 
V160352TF088N 

CCEKR180 
RP16XXFN 
PF07/2104 

EKR 200 
V180452TF088N 

ASE060 
SP28190Z 

/ 
SE06060 

DE16AL6SPGZAB 
PSP/3366 

V160702PF088N 
AT07010010 
SR159/0026 

RB159200/0015 
ML/0007 

V161002PF109N 
003.07  
ASI110 

AT06011012 
PA38305 

MF070550205Z 
CT02/1652 

DE10AL6SPGZ 
SC/0352 

V100351TF088Z 
V160352TF088N 

CCEKR200 
RP16XXFN 
PF07/2104 

EKR 220 
V180452TF088N 

ASE060 
SP28190Z 
RT/3363 
SE06060 

DE16AL6SPGZAB 
PSP/3366 

V160702PF088N 
AT07010010 
SR159/0026 

RB159220/0016 
ML/0007 

V161002PF109N 
003.07  
ASI110 

AT06011012 
PA38305 

MF070550205Z 
CT02/1652 

DE10AL6SPGZ 
SC/0352 

V100351TF088Z 
V160352TF088N 

CCEKR220 
RP16XXFN 
PF07/2104 

EKR 250 
V180452TF088N 

ASE060 
SP28190Z 
RT/3363 
SE06060 

DE16AL6SPGZAB 
PSP/3366 

V160702PF088N 
AT07010010 
SR159/0026 

RB159250/0127 
ML/0007 

V161002PF109N 
003.07  
ASI110 

AT06011012 
PA38305 

MF070550205Z 
CT02/1652 

DE10AL6SPGZ 
SC/0352 

V100351TF088Z 
V160352TF088N 

CCEKR250 
RP16XXFN 
PF07/2104 




